SOCCER TABLE

ITEM NO :6004.001



Parts List for All Star Soccer Table

#1 #2 #3 #4
Main frame End panel
1 set 1 piece 1 piece 1 piece
#5 #6 #7 #8
07
‘ / \ ‘
Leg Two Player Rod | Three Player Rod
4 pieces 1 piece 2 pieces 4 pieces
#9 #10 #11 #12
=7
0 7
8#X1-1/8"
Five Player Rod Home players Visit players Screw
2 pieces 11 pieces 11 pieces 26 pieces
#13 #14 #15 #16
< =) @
5/8"X38MM
Lock Nut Steel Washer Wrench Rod end cap
26 pieces 32 pieces 1 piece 8 pieces
#7 #18 #19 #20
—
<~
L == | =
Spring Metal ring Rod Handle 5/16"X5-1/2" Bolt
16 pieces 4 pieces 8 pieces 16 pieces
#21 #22 #23 #24
<>
©y ==
1/2"X51MM 5/16"X23MM
5/16" Lock Nut Washer Washer 1/4"X1-1/2" Bolt
16 pieces 16 pieces 18 pieces 2 pieces




Parts List for All Star Soccer Table(Continued)

#25 #26 #27 #28

@ﬁﬁ @)',))))

1/4"X19MM
1/4"X3-1/4" Bolt Washer 1/4" Lock Nut 5/16"X2" bolt
2 pieces 4 pieces 4 pieces 2 pieces
#30 #31 #32
Soccer Ball T5X5MM Screw
10 pieces 2 pieces
#34 #35 #36
5/16" Washer Screw Washer Leg leveler
18 pieces 1 pieces 1 pieces 4 pieces
#37 #38
1/4" Washer Allen wrench
4 pieces 1 piece

Assembly Instruction for All Star Soccer Table
STEP 1:




STEP 2:

&5
o
L
—
w



STEP 4:

STEP &:




#C

0
fo
|
O

Cover plate
1 piece

#B

Lock Nut
4 pieces

#A

Screw
4 pieces




——End

PAP



